ATV300EC PARTS CATALOGUE LONCIN 300CC EEC ATV

Ref.No

Part No

Part Name And Standard

Quantity

FIG.1 (CYLINDER HEAD)

1-1

LX11111-38204

Head assy,cylinder

1
1-2 102214-M200-00 GUIDE IN VALVE 1
1-3 102215-M200-00 GUIDE EX VALVE 1
1-4 102217-M200-00 RING VALVE GUIDE 2
1-5 LX09206-08001 Pin 2
1-6 LX11141-38201 Gasket cylinder head 1
1-7 LX04211-13189 Pin 2
1-8 LX09519-10026 Nut 2
1-9 LX09159-10069 Nut 2
1-10 LX09160-10039 Washer 2
1-11 LX09168-10017 Washer 2
1-12 LX09428-00399 Spark piug 1
1-13 LX11175-38202 Inspectin valve cover 2
1-14 LX09280-55003 Oring 2
1-15 LX01550-06257 Bolt 4
1-16 102278-M200-00 PLUG CAMSHAFT 1
1-17 LX13110-38200 Pipe,intake 1
1-18 LX09280-40003 Oring 1
1-19 LX02112-36163 Bolt 2
1-20 113612-M200-00 Clamp 1




|FIG.2 (CYLINDER)

2-1 LX11210-38204 Cylinder 1
2-2 LX09108-10030 Stud bolit 4
2-3 LX09108-06002 Stud bole M6x25 2
2-4 LX08316-10067 Nut M6 4
2-5 LX11241-38301 Gasket,cylinder 1
2-6 LX04211-13189 Pin ®13x18 2
2-7 LX01421-06308 Stud bolit M6x30 2




|FIG.3 (CRANKCASE ASSY)

3-1 LX11300-38302 Crankcassy 1
3-2 LX04211-13189 Pin ®13x18 2
3-3 LX01547-06357 Bolt M6x35 4
3-4 LX01547-06457 Bolt M6x45 6
3-5 LX01547-06553 Bolt M6x55 1
3-6 LX01547-06603 Bolt M6x60 1
3-7 LX09280-10015 O-ring 1




FIG.4( CRANKCASE COMP)

4-19 LX09247-12104

Piug,dead center upper

4-20 LX09168-12002

Gasket

4-1 LX11341-38302 Cover clutch 1
4-2 LX11971-42010 Lens oil level 1
4-3 LX11482-38311 Gasket clutch cover 1
4-4 LX04211-13189 Pin ®13x18 4
4-5 LX01547-06257 Blot M6x25 6
4-6 LX01547-06357 Blot M6x35 3
4-7 LX01547-06457 Blot M6x45 2
4-8 LX09259-20007 Plug , oil filler 1
4-9 LX09280-17003 O-ring 1
4-10 LX09247-14012 Plug , oil check 1
4-10 110600111-0001 1
4-11 LX09168-14002 Gasket 1
4-12 LX011351-38300 Cover , magneto 1
4-13 LX011483-37D00 Gasket 1
4-15 LX01547-06257 Blot M6x25 3
4-16 LX01547-06357 Blot M6x35 1
4-17 LX01547-06507 Blot M6x50 1
4-18 LX01547-06607 Blot M6x60 1

1

1

1

1

1

4-21 LX09259-36011 Cap
4-22 LX09280-33004 O-ring
4-23 LX11361-38300 Chain cover




4-24 LX01547-05207 Bolt | 1
4-25 LX01547-05257 Bolt V 1
4-26 LX01547-05307 Bolt Il 1
4-27 LX01547-05457 Bolt Ill 1

1

4-28

270800001-0001




FIG.5 (CRAANKSHAFT AND CONNCTING ROD COMP)

5-1 LX12901-38311 Crankshaft assy 1
5-2 103201-M200-00 ROD CONNECTING 1
5-3 103251-M200-00 PIN,CRANKSHAFT 1
5-4 103261-M200-00 BEARING,CONNECTING ROD 1
5-5 103209-M200-00 WASHER 2
5-6 103221-M200-00 CRANKSHAFT RH 1
5-7 103211-M200-00 CRANKSHAFT LH 1
5-8 LX12661-38202 Drive,gear balancer 1
5-9 LX09209-12006 Pin 1
5-10 LX09262-30070 Bearing RH(30x72x19) 1
5-11 LX09262-35028 Bearing LH(35%80%21) 1
5-12 LX09282-14001 Oil seal RH(14%26%6) 1
5-13 LX12521-38300 Washer 1
5-14 LX12548-38200 Plate,RH 1
5-15 LX02122-05103 Screw 1
5-16 LX12731-38200 Sprocket drive 1
5-17 LX12749-32400 Key,sprocket 1
5-18 LX21111-38200 Primary drive gear 1
5-19 LX09140-20008 Nut 1
5-20 LX09164-20003 Washer 1
5-21 LX09421-07002 Key,gear 1
5-22 LX12111-38201 Piston 1
5-23 LX12141-49221 Ring set,piston assy 1
5-24 LX12151-15501 Pin 1
5-25 LX09381-18002 Circlip 2




FI1G.6 (STARTER CLUTCH)

6-1 LX12611-38300 Gear,starter idle(NT:51x19) 1
6-2 LX09206-13007 Pin(13x40) 1
6-3 LX12600-38303 Clutch set starter 1
6-4 109199-M200-00 SLEEVE,SPRING 3
6-5 109197-M200-00 ROLLER 3
6-6 109198-M200-00 SPRING 3
6-7 LX09100-08299 Bolt M8x20 3
6-8 109114-M200-00 SHIM 1
6-9 LX09160-27005 Washer 1
6-10 LX09263-27004 Bearing(27x%32%21.8) 1
6-11 LX09289-52002 Oil seal 1
6-12 LX12620-38301 Gear,clutch(NT:67) 1




FIG.7 (CRANK BALANCER)

7-1 LX12651-38202 Shaft crank balancer 1
7-2 LX09262-25047 Bearing(25x62x17) 2
7-3 LX12663-38200 Washer Driven gear 2
7-4 LX12666-38200 Gear driven(NT:46) 1
7-5 LX12669-38200 Inner race driven gear 1
7-6 LX09181-25186 Washer 1
7-7 LX09202-04017 Pin 3
7-8 LX08341-31049 Wood wuff key 1
7-9 LX09440-09015 Spring 6
7-10 LX01500-12163 Bolt M12x16 1

1

7-11

LX09160-12034

Washer 12x40x2.5




FIG.8 (CAM SHAFT VALVE)

8-1 LX12711-38202 Cam shaft

8-2 LX12741-37400 Sprocket

8-3 LX04221-05109 Pin

8-4 LX12747-44000 Washer

8-5 LX09111-06027 Bolt

8-6 LX12840-38201 Arm valve rocker intake

8-7 104413-M200-00 BOLT,TAPPER ADJUSTING
8-8 104414-M200-00 NUT,TAPPER ADJUSTING
8-9 LX12850-38201 Arm valve rocker exhaust

8-10 104413-M200-00

BOLT,TAPPER ADJUSTING

8-11 104414-M200-00

NUT,TAPPER ADJUSTING

8-12 LX12861-38200

Shaft,rocker arm In

8-13 LX12871-38200

Shaft,rocker arm ex

8-14 LX09280-09005

O-ring 8.6x1.9

8-15 LX09164-12018

Washer

8-16 SA0630-HZ

BOLT,FLANGE,M6*30

8-17 104425-M200-00

GASKET

8-18 LX12911-38200 Valve intake
8-19 LX12912-38201 Valve exhaust
8-20 LX12921-38211 Spring valve
8-21 LX12931-49200 Seat spring
8-22 LX12932-49200 Cotter,valve
8-23 LX12933-38200 Seat spring

8-24 LX09289-05006

Oil seal 5.5x11x8.2

BIBR|IOIRIBRINININININDIND|I=2]=2ININ[[=2ININI=2IN|=]2]2]~




FIG.9 (CAM CHAIN)

9-1 LX12760-13F00 Chain camshft drive 1
9-2 LX12771-38200 Guide cam chain 1
9-3 LX12811-38200 Tensioner,cam chain 1
9-4 LX12812-32400 Bolt 1
9-5 LX09168-08008 Washer(8.2x14x1) 1
9-6 LX12830-38201 Adjuster assy tensioner 1
9-7 LX12837-24A10 Gasket 1
9-8 LX07130-06257 Bolt M6x25 2




FIG.10 (OIL PUMP)

10-1 LX16400-38200 Oil pump assy 1
10-2 LX16331-38200 Gear driven(NT:33) 1
10-3 LX09261-04009 Pin 1
10-4 LX09181-10158 Washer ( 10x18x0.5 ) 1
10-5 LX08331-31109 Circlip 1
10-6 LX02112-06235 Screw 3
10-7 LX16520-37400 Strainer,engine oil 1
10-8 LX02112-75123 Screw 2
10-9 LX16523-38200 Cap,stariner 1
10-10 LX09280-82001 O-ring(82x2.4) 1
10-11 LX01547-06203 Bolt M6x20 3
10-12 LX09247-14011 Oil boli M14x12 1
10-13 LX09168-14002 Gasket 1
10-14 LX16510-38240 Filter,engine oil 1
10-15 LX09280-15007 O-ring 1
10-16 LX16512-38220 Cap,oil filter 1
10-17 LX09280-72001 O-ring(73.8x%2.4) 1
10-18 LX09440-21006 Spring 1
10-19 LX09108-06128 Stud bolt 3
10-20 LX08313-10067 Nut M6x10%9.5 3




FIG.11 (CLUTCH)

11-1  |LX106000-13AB-00 [Primary cluch assy 1
11-1-1  |LX21441-37400 Plate drive 1
11-1-2  |LX21442-37401 Plate drive(¢p120x%3.5) 4
11-1-3  |LX21451-37400 Plate driven 4
11-1-4  |LX08211-22363 Washer ( 22x36x2 ) 1
11-1-5 |LX09180-22024 Spacer 1
11-1-6  |LX09140-22005 Nut 1
11-1-7  |LX09167-22010 Lock washer 1
11-1-8 |106288-M200-00 BUTTERFLY SPRING 1
11-1-9  |106294-M200-00 WASHER 1
11-1-10 |106230-13AB-00 CENTER COMP,CLUTCH 1
11-1-11 |LX08211-22363 Washer(p22xp36x%2) 1
11-1-12 |106211-M200-00 OUTER COMP.,CLUTCH 1
11-1-13 |LX23110-38201 Rood,push 1
11-1-14 |LX23109-38201 Seat bearing 1
11-1-15 |LX09263-15003 Thrust,bering 1
11-1-16 |LX09160-15045 Washer 1
11-2 LX16321-38200 Drive,gear oil pump 1
11-3 LX09380-50001 Circlip A 1
11-4 LX23122-38200 Cam shaft 1
11-5 LX09160-14054 Washer 1
11-6 LX09285-12002 Oil seal 1
11-7 LX23117-38200 Circlip,oil seal 1
11-8 LX23271-12D10 Arm rocker 1
11-9 LX01500-06207 Bolt(M6x20) 1
11-10 106235-M200-00 PLATE,CLUTCH PRESSURE 1
11-11 106237-M200-00 SPRING,CLUTCH 4
11-12 S60616-BZ BOLT(M6*16) 4




11-10

106310-M200-00001

11-11

191230018-0001




FIG.12 (TRANSMISSON)

12-1  [107101-13AB-00 Mainshaft 1
12-2  (107102-M200-00 Bush 1
12-3 [LX107301-13AB-00 |Reverse gear,drive 1
12-4  [107121-13AB-00 Gear,2th drive 1
12-5 [107131-13AB-00 Gear,3th drive 1
12-6  [107141-13AB-00 Gear,4th drive 1
12-7 [107194-M200-00 Circlip 2
12-8 [107195-M200-00001 1
12-9 [107195-M200-00 BEARING (¢p17%40x20) 1
12-10 [LX24741-38200 Holder,bearing 1
12-11 [LX09125-16110 Screw 2
12-12 [(107200-13AB-00 Counter shaft 1
12-13 [(107211-13AB-00 1st driven gear 1
12-14 |T22710-172810 Washer 1
12-15 [T22710-173620 Washer , thrust 1
12-16 [(107212-M200-00 BEARING (¢p17%21x9.8) 1
12-17 [LX107302-13AB-00 |Reverse gear,driven 1
12-18 (107194-M200-00 4st driven gear ClI 1
12-19 (107221-13AB-00 Gear,2th driven 1
12-20 O-ring 1
12-21 [(107194-M200-00 Collar 1
12-22 (107231-13AB-00 Gear,3th driven 1
12-23 (107241-13AB-00 Gear,4th driven 1
12-24 [LX09264-17001 bearing,RH(¢p17x36%12),driveshaft 1
12-25 [LX09262-22013 bearing,LH(9p22x56x16),driveshaft 1
12-26 |LX09160-35007 Washer 1
12-27 [LX09282-30004 Oil seal(1) 1




12-28 |LX09282-30041 Oil seal(2) 1
12-29 |LX24751-38201 Civclip , Oil seal 1
12-30 |LX01500-06123 Bolt M6x12 2
12-31 |LX24752-32400 Holder , bearing 1
12-32 |LX02122-06123 Screw M6x12 2
12-33 |LX08331-31179 Circlip 1
12-34 |LX09181-17139 Washer @17x24x1 4
12-35 |LX27511-32401 Sprocket (NT : 15) 1
12-36 |LX27531-38300 Spacer 1
12-37 |LX09280-21008 O-ring 921x2.5 1
12-38 |LX09140-18008 Nut 1
12-39 |LX09167-22012 Washer 1
12-40 |LX107317-13AB-00 [Chain wheel 1
12-41 |LX108115-13AB-00 |Plate 1
12-42 [LX107295-13AB-00 |Spring 1
12-43 |107200-13AB-00 Driveshaft 1
12-44 |LX107100-13AB-00 |Principal axis 1




FIG.13 (GEAR SHIFTING)

18@ 34
17

13-1 LX25211-32400 Front,gear shifting 1 1
13-2 LX108132-13AB-00 |Front,gear shifting 2 1
13-3 LX108133-13AB-00 |Front,gear shifting 3 1
13-4 LX25411-14331 shaft fork 2
13-5 LX25310-38200 Cam,gear shifting 1
13-6 LX108121-13AB-00 |Driven,gear,cam 1
13-7 LX25323-34201 Pawl 1 1
13-8 LX25314-34201 Pawl 2 1
13-9 LX09261-05003 Pin 2
13-10 LX09440-04003 Spring 2
13-11 LX25331-38201 Lifter panl 1
13-12 LX02122-06123 Screw 2
13-13 LX25341-38200 Guide,cam 1
13-14 LX02122-06123 Screw 2
13-15 LX25230-34000 Stopper 1
13-16 LX09443-08026 Spring 1
13-17 LX09247-14011 Plug,Pin 1
13-18 LX09168-14002 Washer 1
13-19 LX09440-04010 Spring 1
13-20 LX09209-05011 Contact 1
13-21 LX25381-45400 Plate,stopper 1
13-22 LX04221-04069 Pin 1
13-23 LX25510-38200 Shaft,gear shifting 1
13-24 108222-M200-00 COLLER 1
13-25 108215-M200-00 RETURN SPRING,GEAR SHIFT 1
13-26 LX25671-01011 Screw 1
13-27 LX09285-12002 Oil seal 1
13-28 LX25600-05371 Lever assy,gear shfting 1




13-29

201102-M200-00

RUBBER,GEAR SHIFT PEDAL

1
13-30  |[LX01500-06203 Bolt 1
13-31 LX37720-33200 Gear switch assy 1
13-32  |LX09280-26003 O-ring 1
13-33  |LX02112-75203 Screw 1
13-34  |LX09209-05011 Contact 1
13-35 LX09440-04010 Spring 1




FIG.14 (STARTING MOTOR)

14-1 LX31100-38300 Motor assy,starting 1
14-2 Armature 1
14-3 Oil seal 1
14-4 Shim set starter 1
14-5 O ring 2
14-6 Holder,brush 1
14-7 Motor brush SPR 2
14-8 Brush 1
14-9 Bush,starter MO 1
14-10 Bush 1
14-11 O-ring 1
14-12 Bolt 2
14-13 Washer lock 2
14-14 Washer,starter 2
14-15 O-ring 2
14-16 LX01550-06257 Bolt 2
14-17 Nut 2




FI1G.15 (MAGNETO)

15-1 LX32100-38304

Magnato assy

15-1-1  |LX32101-38302

Stator assy

15-1-2  |LX32102-38303

Rotor flywheel assy

15-3 LX02112-06253

Screw

15-4  |LX31792-49200 Nut
15-5  |LX08341-31039  [Wood ruff key
15-6  |LX07130-05123  |Screw(M5x12)

15-7 101315-M200-00

CLAMP LEAD WIRE

=S IN| =R 2 W=




FIG.16 (Carburetor)

16 113100-0140010 Carburetor 1
16-1 carburetor body assembly 1
16-2 piston valve assembly 1
16-3 jet needle 1
16-4 E Ring 1
16-5 Jet needle set 1
16-6 Spring 1
16-7 Fitting set 1
16-8 Washer 1
16-9 Bolt 1
16-10 Spring 1
16-11 vaccum chamber cover 1
16-12 Pipe set 1
16-13 BoltM5x10 4
16-14 Bolt 1
16-15 accelerating pump pole 1
16-16 Spring 1
16-17 Washer 1
16-18 Discontinue 1
16-19 E Ring 1
16-20 Washer 1
16-21 Spring 1
16-22 Guide sleeve 1
16-23 String set 1




16-24

Spring washer

1
16-25 Nut 1
16-26 O-ring 1
16-27 Spring 1
16-28 O-ring 1
16-29 throttle stop screw 1
16-30 Valve,starter 1
16-31 Spring , starter 1
16-32 O-RING 1
16-33 Holder guide 1
16-34 Pipe,starter 1
16-35 E Ring 1
16-36 Handle 1
16-37 Washer 1
16-38 E Ring 1
16-39 Pole,starter 1
16-40 coasting enricher diaphragm 1
16-41 Spring 1
16-42 coasting enricher cover 1
16-43 bolt,M4x10 2
16-44 Discontinue Valve 1
16-45 bolt,M3x6 2
16-46 Jet,pilot 1
16-47 O-ring 1
16-48 Jet,main 1
16-49 Jet,needle 1
16-50 Filter 1
16-51 O-ring 1
16-52 Valve assy,needle 1
16-53 BoltM4x6 1
16-54 Float 1
16-55 Float pin 1
16-56 gasket,float chamber 1
16-57 Accelerating pump valve assembly 1
16-57 - 1 crapy pipe 1
16-57 - 2 Cover,accelerating pump 1
16-58 float chamber 1
16-59 bolt, M5x14 4
16-60 drain screw 1
16-61 tube set 1
16-62 air tube 1




FIG.17 (Air Filter)

17-1 115000-0130010 Air Filter Assy 1
17-1-1 Air Filter Body 1
17-1-2 Air Filter Cover 1
17-1-3 Arrester-Flame 1
17-1-4 Element-Air Filter 1
17-1-5 Duct,Carburetor 1
17-1-6 Outlet Duct 1
17-1-7 Hoop 4
17-1-8 Clamp 2
17-1-9 Internal Hexagonal Bolt M6*16 4
17-1-10 Boot 1
17-1-11 Clamp 1
17-2 115005-0060010 Outlet Pipe 1




FIG.18 (Fuel Tank)

18-1 801500-0110010 Fuel Tank Assy 1
18-2 Cover of Fuel Tank 1
18-3 Shock Absorber Bushing 1
18-4 Bolt GB5787.M6X30 2
18-5 Fuel Switch 1
18-6 Fuel Pipe 1




FIG.19 (Exhaust System)

19-1 Exhaust Assy

19-1-1  [117200-0100020 Front Part of Exhaust

19-1-2  [117300-0070020 Rear Part of Exhuast

19-1-3  [117500-0040010 Hoop

19-1-4

19-1-5

19-1-6

=S ININNINN ]

19-1-7




FI1G.20 (Air Induction System)

20-1 114201-0040010

AIR FILTER

20-2

CLAMP

20-3 114001-0010110

PIPE,AIR INDUCTION

20-4 114100-0040010

AIR INDUCTION SYSTEM ASSY

20-5

SCREW M6x20

20-6 114001-0010040

PIPE,AIR INDUCTION

20-7 911110-0070020

BREATHER PIPE

20-8

CLIP

20-9 911110-0070010

BREATHER PIPE

20-10 114001-0010100

PIPE,AIR INDUCTION

20-11 911110-0050040

BREATHER PIPE

AlalalolaIdNdINdINdImIDNIND




FIG.21 (Frame, Fork, rear Shock Absorber)

21-1 501100-0150010 Frame 1
21-2 508000-0100010 Fork 1
21-3 519100-0070010 front Bumper 1
21-4 5010010-0030010 |Engine Suspension 1
21-5 506100-0120010 Rear Shock Absorber 1
21-6 508053-0020010 Fork Nut 2
21-7 508054-0020010 Fork Bolt 2
21-8 706000-0010010 Rear Armrest 1
21-9 343000-0020010 Fan 1
21-10 315000-0080010 Rear Light 1
21-10-1 1
21-11 Bolt GB5787.M8*16 4
21-12 Bolt GB5787.M6*12 4
21-13 Bolt GB5787.M6*20 4
21-14 Bolt GB5787.M6*65 4
21-15 Bolt GB6187.8 5
21-16 801083-0030010 Oil tank Washer(front) 1
21-17 801083-0030020 Oil tank Washer(rear) 1
21-18 Bolt GB5787.M8*20 2
21-19 Bolt GB5787.M10*16 2
21-20 314072-0020010 Shock Washer 2
21-21 315008-0020010 Rear Light Washer 4
21-22 Bolt GB5787.M8*60 1
21-23 Tensioner 1




21-24

912246-0020010

Tensioner Bushing

1
21-25 Tensioner Sping 1
21-26 Bolt GB5782.M12*55 1
21-27 Bolt GB6187.M12 1
21-28 806089-0040010 Front Cover Frame (left) 1
21-29 806090-0030010 Front Cover Frame (right) 1
21-30 |316000-0060020 Front turn light.L 1
21-31 317000-0040020 Front turn light.R 1
21-32 318000-0040020 Rear turn light.R 1
21-33  |319000-0040020 Rear turn light.L 1
21-34 319071-0010020 Rear turn light bracket.R 1
21-35 318071-0010020 Rear turn light bracket.L 1
21-36  |310000-0010060 Reflector 2
21-37 807072-0050010 Bracket,license plate 1
21-38 316071-0010020 Bracket,Front turn light.L 1
21-39 317071-0010020 Bracket,Front turn light.R 1
21-40 |316002-0010010 2
21-41 317072-0010010 2
21-42 NUT , M6 4
21-43 BOLT , M6x16
21-44 BOLT , M6x20
21-45 BOLT , M6x12
21-46 BOLT , M6x12
21-47 BOLT , M6x16
21-48 |508071-0060010 1
21-49

21-50




|FIG.22 (Steering)

o \ ‘ L

| = a0
ol ¥

!
| o
- i ! 5

L6

22-1 611014-0020010 Steering Vertical Pole Dust Washer 1
22-2 Spring Shim GB93®d12 1
22-3 611000-0100010 Steering Vertical Pole 1
22-4 611018-0030010 Steering Vertical Pole Clip 2
22-5 Bolt GB5782.M8*75 2
22-6 611021-0030010 Steering Clip Bushing 2
22-7 611020-0020010 Locking Shim 1
22-8 Bolt 2
22-9 Shim GB96.912 1
22-10 Nut GB6187.M12 1
22-11 Cotter Pin 1
22-12 Spring Shim GB93®10 1
22-13 Nut GB6187.M10

22-14 Cotter Pin 1
22-15 611022-0010020 Bracket,Orientational lock

22-16 612100-0010010 Orientational lock 1




F1G.23 (Front Suspension)

23-1 4020010-0040010 [Front Tire 2
23-2 401072-0010010 Connecting Plate of Front wheel 2
23-3 525500-0050010 Right Slewing Journal 1
23-4 525302-0050010 Under of Front Right Wheel Fork 1
23-5 525205-0050010 Under of Front left Wheel Fork 1
23-6 525301-0020010 Up of Front Right Wheel Fork 1
23-7 525204-0040010 Up of Front left Wheel Fork 1
23-8 505100-0100010 Front Shock Absorber 2
23-9 525400-0050010 Left Slewing Journal 1
23-13 611500-0050010 Steering Tension Rod Assy 2
23-14 Dis Brake Plate Cover 2
23-15 818307-0030020 Right Block Line 1
23-16 Bolt GB5789.M6*12 2
23-17 525471-2126010 Bushing 2
23-19 Internal Hexagonal Step Bolt M8*20 2
23-20 Bolt GB5787.M10*40 2
23-21 Bolt GB6187.M10 8
23-22 818307-0030010 Left Block Line 1
23-23 525471-1521010 Bushing 2
23-24 401107-0040010 Front wheel Dust Cover 2
23-25 912227-1950018 Front wheel Dust Cover shim 2
23-26 409001-0050010 Front Dis Brake Plate 2
23-27 Spring Shim GB93d10 4
23-28 Nut GB6187.M10*1 6
23-29 |401100-0040010 Front wheel Ring 2
23-30 nut 8
23-31 Spring Shim GB93®10 4




23-32 Nut 4
23-33 Cotter Pin 4
23-34 Dust cap 4
23-35 4
23-36 Circlip 4
23-37 4
23-38 Spring Clamp 4
23-39 Cotter Pin 4




FIG.24 (Brake)

24-1 203100-0060010 Chain 1
24-2 Chain Ring 1
24-3 101001-0040010 Rear Wheel Tire 2
24-4 1
24-4 - 1 Front Brake caliper assembly 2
24-4 -1 -1 Front Brake pad/insulator/pad shim 6
24-4 -1 -2 Front Brake pad holding bolt 4
24-4 - 2 Rear Brake caliper assembly 1
24-4 -2 -1 Rear Brake pad/insulator/pad shim 3
24-4 -2 -2 Rear Brake pad holding bolt 2
24-4 - 3 Brake master cylinder 1
24-4 - 4 Brake fluid reservoir 1
24-4 - 5 Brake fluid reservoir hose

24-5 403107-0020010 Rear Wheel Dust Cover shim 2
24-6 Notch Nut M16*1.25 2
24-7 403107-0020010 Rear Wheel Dust Cover 2
24-8 Cotter Pin ®3X30 2
24-10 rear hub 2
24-11 nut 8




FIG.25 (Brake arm)

Brake Arm

B_

. -
®— —7
. 12 I —6
2_ = Pt o
5 7 (v, 8
v 4 " |—10
/
f
o >
25-1 Return Spring of Brake Bushing 1
25-2 Return Spring of Brake 1
25-3 201100-0070010 Arm of Shift 1
25-4 511000-0060010 Left Bracket Assy 1
25-5 512000-0060010 Right Bracket Assy 1
25-6 408201-0090010 Arm of Brake 1
25-7 408101-0070010 Push Pole of Brake 1
25-8 Bolt 6*25 1
25-9 Bolt 6*20 1
25-10 Bolt 10*21 4
25-11 Bolt 8*16 2
25-12 Bolt 8*30 1
1

25-13




FIG.26 (rear axle)

26-1 403071-0060010 Rear Wheel Connecting Plate 2
26-2 204204-0070010 Rear Bridge Axis 1
26-3 411001-0060010 Rear Dis Brake Plate 1
26-4 204216-0020010 Washer 1
26-5 Fork of Trail Ball 1
26-7 26-9-1 Oil Seal 2
26-8 26-9-2 Bearing3307 2
26-9 206101-0070010 Rear Bridge Rind 1
26-12 204225-0020010 Rear Wheel Axis Nut 2
26-14 405101-0070010 Seat of Chain Plate 1
26-15 405201-0070010 Chain Plate 1
26-17 411074-0060010 Seat of Dis Brake Plate 1
26-18 508050-0030010 Nut of Stop Back Cover 2
26-19 411072-0050010 Upper Seat of Dis Brake 1
26-20 411072-0050020 Down Seat of Dis Brake 1
26-21 405271-0010010 Protect Rack of Chain Wheel 1
26-22 411075-0020010 Protect Rack of Dis Brake 1
26-23 GB/T895.2 32 Lock Circle 1
26-24 Nut GB6187.M10 7
26-25 Internal Hexagonal Bolt M8*20 3
26-26 Bolt GB5787.M8X60 2

2

26-27

Bolt GB5787.M10X95




FIG.27 (Throttle Lever - Steering Bar Tube)

27-1 603000-0080010 Clutch Lever 1
27-2 324200-0100010 Switch Assy 1
27-3 812491-0020010 Rack of Desk Cover 1
27-4 602100-0070010 Handle Bar 2
27-5 6010010-0080010 |[Steering Bar Tube 1
27-6 611001-0060010 Steering Bar Clip 2
27-7 324330-0070010 Throttle Lever 1
27-8 D10670-16LZ bolt 4
27-9 902100-0050010 Rear reflect,L 1
27-10 902171-0010010 2
27-11 902200-0050010 Rear reflect,R 1
27-12 604000-0060010 Handle Bar,R
27-13 323000-0060020 Meter 1
27-14 308001-0030010 1
27-15 204075-0030010 Speed Sensor 1
1

27-16

D10412-16LZ




F1G.28 (Electric Assy)

_.? *—‘
e

-

Electric Assy

|
10

d

28-1 305000-0130010 high voltage coll 1
28-2 306000-0110010 PEI Ignition unit 1
28-3 302000-0090010 Rectification regulator 1
28-4 301000-0020010 Start Relay 1
28-5 307000-0270010 Main Cable 1
28-6 606000-0050010 Clutch Cable 1
28-7 Clutch Switch Cable 1
28-8 607000-0140010 Accelerograph Lever 1
28-9 608000-0060010 Choke Lever 1
28-10 |610000-0100010 Brake Switch Lever 1
28-11 303000-0060010 battery 1
28-12

28-13  |312000-0040010 Horn 1




FIG.29 (seat)

29-1

Seat Assy




FIG.30 (Cover assy)

30-1 806100-0090010 Front Cover 1
30-2 801303-0030010 Right Oil Tank Cover 1
30-3 807055-0020010 Right Protecting Plate of Rear Cover 1
30-4 807000-0090010 Rear Cover 1
30-5 801303-0030010 Oil Tank Plate 1
30-6 801302-0030010 Left Oil Tank Cover 1
30-7 807054-0020010 Left Protecting Plate of Rear Cover 1
30-8 812490-0030010 Desk Cover 1
30-9 324100-0020010 Ignition Switch 1
30-10 307082-0020010 Cover of Neutral Indicator 1
30-11 307085-0020010 Cover of Reverse Indicator 1
30-12 307088-0020010 Cover of high Beam Indicator 1
30-13 Big Internal Hexagonal Bolt M6*16 20
30-14 Expansion Screw 4
30-15 Big Internal Hexagonal Bolt M6*12 6
30-16 Nut GB6177.M6 10
30-17 Big Internal Hexagonal Bolt M8*20 3
30-18 807083-0010010 Shock Washer 2
30-19 head light 1
30-19-1 bulb,near 1
30-19-2 bulb,far 1
30-19-3 bulb,position 1
31-1 1




